§ 3 MPC ENGINES DETROIT DIESEL
5.5000A HEAT EXCHANGER OR KEEL COOLING

..................... TYPES ... .. vt
PART 4 4 4 4 4
LFIG ... NUMBER ............ NAME AND OESCRIPTION ......... Cl4|1]4]2)4|4)4(4 4
2(0j1]|1]4j3|0j4|2]4]4
- 3 4 1
5.5380 - TUBE, RAW WATER PUMP OUTLET
{CONT'D)
103341 WASHER, 3/8°{12.9200) . ................. 2121212 2 2] 2 2
103321 LOCKWASHER, 3/8 (12.8200) . ............. AR AR
8.5430 - TUBE, HEAT EXCHANGER RAW WATER
INLET {INTERMEDIATE)
5115502 TUBE (DEV. L 19.00°)8Vv-83 ................ 1 1
5.5440 - TUBE, HEAT EXCHANGER RAW WATER
INLET
78 5135498 TUBE ASSY, BV-83 ..............c.iuonnn, 111 1 1
78 $137343 TUBE ASSY, 8V-83 (§.5377) ................ 1 1
5A.6A 5122830 ELBOW ... . . . e e 1
1868629 BOLT, $/16"-18X1°{12.8001) .............. 4|1 44 4 4 4 4
179819 80LT, S5/16"-18X1 1/8° (12,9001 ........... 4
103320 LOCKWASHER, 5/16" (129200} ............ 41 414144 4| 4 4
5.5480 - GASKET, HEAT EXCHANGER RAW WATER
INLET TUBE
SAB 5158747 GASKET, 346,8V53 ...................... 11115111 1] 1 1
5.5470 - HOSE, HEAT EXCHANGER RAW WATER
INLET TUBE
5A 5144184 HOSE (1.5" X 12.25"1L)3-53 ............... 1
5110373 #HOSE{2° X 3" 6,8v53(5.3330) ............ 2|1 1]2 1 272 1
5A 2337379 CLAMP, 1 1/16"-2" DIA, HOSE (12.9660) ... .. 2
8920537 CLAMP, 1 9/16"-2 1/2" DIA. HOSE
(12.96B0) ............ ..o, 42 4 2 4|4 2
# STD. LENGTH HOSE: CUT TO LENGTH
SHOWN.
5.55660 - TUBE. HEAT EXCHANGER RAW WATER
QUTLET
5138504 TUBE ASSY., BVS3 ...... .. POTUT 1 1 1
68 5119878 FLANGE, 4.68V83 ... ..................... 1 1 111 1
51264864 ELBOW . .. . . ... e 1
1868829 BOLT, 5/16°-18X1" (12.8001) .............. 414 4 4 4] 4 4
179819 BOLT, 5/16°-18X1 1/8" {12.9001) ... ........ 4
103320 LOCKWASHER, 5/16" (12.8200) ............ 41 4|41 4] 4 4| 4 4
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DETROIT DIiESEL ' 5§53 MPC ENGINES
5.5000A HEAT EXCHANGER OR KEEL COOLING

e e e TYPES . ... ..
PART 4 4 4 4 4
..FIG.. . NUMBER ............ NAME AND DESCRIPTION ......... Old4jit1]4]2)]4]4)4|4]4] 24
2|10j1{1]1413]10j4]124]| 4
8 3 4 1 3
5.8870 - GASKET. HEAT EXCHANGER WATER
OUTLET TUBE
6A.8 5158747 GASKET, 3,4.6,8v53 (554680)............... 11111} 1 111 1
NOV., 1979 PAGE 21 OF §5.5000A

COPYRIGHT 1979 GENERAL MOTORS CORPORATION




5 3 MPC ENGINES DETROIT DIESEL
5.6000A HEAT EXCHANGER OR KEEL COOLING

...................... TYPES ... .o
PART 4 4 4 4
.FIG ... NUMBER............. NAME AND DESCRIPTION .......... 4|a|al{s|a|a|6|a|8]a]s
E|lal7|a|9]|5|7|8 g8lo
6 8 1 1 9
5.5001 - TANK EXPANSION
6AB 5144834 # TANK, 4,68VE3(ALUM) ................... IREERERRE R
6B 5107685  TANK, BVE3 ... .............coc0ieen.. 3 1
68 108124 % TANK BVS3 . ............0ooooii, 1111
6145128  SPACER, 13/32°X2.56" L. .................. 220212
5177469  SPACER, 13/32°X3/4"X1 3/16"
(FABBS) .., 222|212
8923847  PLUG, 1/4" PIPE (4.7001) .................. 1 1
5117186  PLUG, 2" DIA. CUP (1.2001) ................ 212|222
192883 BOLT, 3/8°-16X5 1/4 (12.9001) ............ 2221222121212
103321 LOCKWASHER, 3/8” (12.9200) .............. 2122271221222
# NOT SERVICED; CONVERT TYPE 445 TO
TYPE 395, TYPE 446 TO TYPE 3986,
TYPE 447 TO TYPE 380, TYPE 448 TO
TYPE 413, TYPE 448 TO TYPE 4086,
AND TYPE 451 TO TYPE 392.
% NOT SERVICED; FOR SERVICE USE
5107685 PLUS 2-5117186,
1-5118060 AND 1-5118061.
6.5003 - CORE, HEAT EXCHANGER
6AB 8509563  CORE 468VB3 ... ..................... IENEEEN R 1)1
5.5010 - ELECTRODE, HEAT EXCHANGER
6AB 86156860  ELECTRODE ASSY. 4, 6, BV53
(INCLUDES 3 3/8" L. ELECTRODE) ......... INEREEENE 1{1]1
5.5025 - RETAINER, HEAT EXCHANGER SEAL
6AB 6167766  RETAINER, 468V53 ....................... EERENENE 11]1
5.5026 - SEAL, HEAT EXCHANGER
6AB 5167746  SEAL 4,68V53 ... ..., 22222 212z
6.5027 - GLAND, HEAT EXCHANGER SEAL
RETAINER
BAB 5167746  GLAND,46,8V53 ......................... IEREERRE 11]1
5.5030 - COVER, HEAT EXCHANGER
6AB 5146276  COVER, 4,6 8VS3 (INLET) ................... {11171 11]1
5167741  COVER, 4.6,8VE3 (OUTLET) ................. 1{1{1]1]1 1{1]1
5123661  COVER, 4-53 {OUTLET) ...........0ooorurs. 11
5134939 -+ COVER, 4,8V53 (BOTTOM) .. ................ 111 1
BAB  B1465287 -+ COVER, 4,6,8V53 (INLET) ................... 1
6AB 6186976  COVER 4.6.8VS3 {INLET) ............ .. ..... 1 141
6AB 5134851  COVER, 4,6.8V53 (OUTLET) ................. IREEE R RERE EERE RN R E
5117674  COVER. BVS3 (INLET) ...................... 11
5146605  COVER, 6V53 (4.4060) ..................... 1
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..FG ...

6B
68
6B

6B

MPC

PART
NUMBER

5.56030 -

114981
456803
113175
112578
113177
5173338
5115214
5150158
179819
186824
180083
179828
179828
186829
179839
103320
103321

5.5060 -

51468136
5134679
5146137
5144703
6167764

5.5070 -

5138787
5138781
51385692
5138585
5136291
5135355
5145143
186619
181384
454933
193221
442733
103321
103322
103323
117049

55120 -
5118060

ENGINES

DETROIT DIESEL

5.5000A HEAT EXCHANGER OR KEEL COOLING
..................... TYPES . oo
4 4 a 4 a

........ NAME AND DESCRIPTION ......... |a|a]|a|ala|la]lBsla|8|als
s(a|71la|o|s8]|7]8 slo

8 8 1 1 9

COVER, HEAT EXCHANGER

(CONT'D)

DRAINCOCK, 1/8” (12.9510) ............... RN N N 1122

PLUG, 1/8”-27 SQ HD. (12.9560) . ........... 2} 2

PLUG, 1/8” PIPE (12.9550) . ................ 1111111 111]1

PLUG, 1/4” PIPE {(12.9550) ................. EENEEREE 111

PLUG, 3/4” PIPE (12.9550} . ................ IRENENRERE 1{1]1

PLUG, 1” HEADLESS (12.9550) ............. 1)1

PLUG, 172" PIPE (12.9550) . ................ 2

GASKET (4.4030). ..............conuuinnn.
BOLT, 5/16°-18X1 1/8" (12.9001)...........
BOLT, 5/16°.18X1 1/47 {12.9001) . ..........
BOLT, 5/16"-18X1 1/2" (12.9001) . ... .......
BOLT, 5/16"-18X2" {12.9001)
BOLT, 6/16"-18X2 1/2° (12.8001) ...........
BOLT, 65/167-18X1" {12.9001)
BOLT, 3/87-16X1" (12.8001) ...............
LOCKWASHER, 5/16" (12.9200) ............
LOCKWASHER, 3/8" (129200} . ... ..........
+ OBSOLETE

GASKET, HEAT EXCHANGER

GASKET, 4,6,8v53
GASKET, 4,6,8v53
GASKET, 4,6,8vE3
GASKET, 4,6,8V53 (BOTTOM COVER) . ........
GASKET, 4,6,8v53

BRACKET, HEAT EXCHANGER MOUNTING

BRACKET, 4-53 (UPPER}) ...................
BRACKET, 4-53 (LOWER) ...................
BRACKET, 4-53 (UPPER} ...................
BRACKET, 4-53 (LOWER) ...................
BRACKET, 6VE3 (UPPER} . ..................
BRACKET, BVB3 .. .............oovvnnn...
SPACER, 13/32"X1.40" L. .................
BOLT, 3/87-16X1 1/8* (12.9001) ............
BOLT, 3/87-24X2 3/4" (12.9001) ............
BOLT, 7/16"-14X1 1/8" (12.8001%) . ... .......
BOLT, 7/167-14X1 1/4" (12.800%) ...........
BOLT, 1/27-13X1 1/4” [12.8001) ............
LOCKWASHER, 3/8" (12.9200)..............
LOCKWASHER, 7/16" {12.9200) ............
LOCKWASHER, 1/2" (129200} .. ............
NUT, 3/8"-24 (12.3120)

NECK., EXPANSION TANK FILLER
NECK, 8VE3

APRIL, 1881 PAGE
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. .FIG ... NUMBER

68

78

78
78
B

78
78

7B

PART

55130 -
$118061

5.6140 -

850796
860901

5.5190 -

6135900
2258156
9432245

5.5200 -

3290469

5.5378 -

5115395

5.5380 -

5125540
51097086
5136861
5107007
5107005
5138746
5138569
103647
112578
113177
179839
186679
179849
103341
103321

5.5430 -

5138766
5140384
5115502

DETARAOGIT DIESEL

5.5000A

GASKET, EXPANSION TANK FILLER NECK
GASKET, 8VE3

CAP, EXPANSION TANK FILLER

CAP,468VB3 ... ...... ... ..o,
CAP,8VE3 . ... ... e

TUBE. EXPANSION TANK OVERFLOW
TUBE ASSY, 4, 6, 8VE3 (DEV L. 17.75"

(12.9480) ..ottt e,
ELBOW, 5/16* INV. FL. TUBE 30 D£G.
(12.9480)

............................

CLIP, EXPANSION TANK OVERFLOW
TUBE

CLIP(28220)..... ... .. it

GASKET, RAW WATER FLANGE (AT
PUMP)

GASKET (8.5410) . ... ... ........ ... ...

TUBE, RAW WATER PUMP OUTLET

TUBE ASSY., B8V-53 ........ ... ... ... ...,
TUBEASSY, 6V-53 .......................
TUBE ASSY., 6V-563
TUBE ASSY., 6v.53
TUBE ASSY, 6V-53
ELBOW
ELBOW ... ... .
DRAINCOCK, 1/4" {12951y ...............
PLUG, 174" PIPE (12.8550) .............. ...
PLUG, 3/4" PIPE BRASS {(12.9550)...........
BOLT, 3/8"-16X17{12.8001} ...............
BOLT, 3/8"-16X1 1/4" (129001} . ...........
BOLT, 3/87.16X2 1/2" (129001} ... .........
WASHER, 3/8" (128180} ....... ...........
LOCKWASHER, 3/8" (12.9200}

TUBE, HEAT EXCHANGER RAW WATER
INLET (INTERMEDIATE}

+ TUBE (DEV. L. 23.50")4-63 .. ...............
+ TUBE (DEV. L. 23.80"4-53.................

TUBE (DEV. L. 19.00") 8V-E3 .. ..............
+ OBSOLETE.

APRIL, 1981 PAGE
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MPC ENGINES

5.5000A HEAT EXCHANGER OR KEEL COOLING

PART

..FIG ... NUMBER ............ NAME AND DESCRIPTION .........

78
78

68

6B

5.5440 - TUBE, HEAT EXCHANGER RAW WATER
INLET

5135498 TUBEASSY, 6VB3 ... ... ... ...............
5126638 -+ TUBEASSY,BV53 ....................vun
5137343 TUBE ASSY,, 8vB3(6.8377) ................
5107011 TUBE ASSY.,BVE3 .......................
$107013 TUBEASSY,68VS3 ...............connnnes
5138743 * ELBOW, 4-53 (5.5550)

186629 BOLT, 5/167-18X1" (129001 ..............
103320 LOCKWASHER, 5/16" (12.9200) ............
* OBSOLETE
+ NOT SERVICED: FOR SERVICE USE
§135498.

5.564680 - GASKET. HEAT EXCHANGER RAW WATER
INLET TUBE

5158747 GASKET, 6,8V53

§.5470 - HOSE, HEAT EXCHANGER RAW WATER
INLET TUBE

5199780 + HOSE, 2 3/8* 1.D. X 2.76" L. {5.3365) ........
51997768 + HOSE(13/4" X 2.76" L) 4-563 (5.3295).......
5110373 4+ HOSE(2° X 37)6,8vE3(65330) ............
8920537 CLAMP, 1 9/18*-2 1/2" DIA, HOSE

(129660} ... ... .. ... ... ... .ceen..
5188036 CLAMP, 2 9/16"-3 1/2" DIA. HOSE

(128660} ......... .. ...c¢ciiiiinnnnnn.

+ STD. LENGTH HOSE, CUT TO LENGTH
SHOWN.

5.5650 - TUBE, HEAT EXCHANGER RAW WATER
OUTLET

5136504 TUBE ASSY., 6,8V53 (5.5440)
5119878 FLANGE, 4,8Vv53

1868629 BOLT, 5/16"-18X17 (12,9001} ..............
179819 BOLT, 5/16°-18X1 1/8" {12.9001%) ... ........
103320 LOCKWASHER, 6/16° (12,9200} ............

5.5570 - GASKET, HEAT EXCHANGER RAW WATER
OUTLET TUBE

5158747 GASKET, 4,6,8v53 (5.5460)

APRIL, 1981 PAGE
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DETROIT DVIESEL 5 3 MPC ENGINES
5.6000A RAW WATER PUMP

...................... TYPES . ........ ..o
PART 3 4 4 5 6
G L. ONUMBER. ... NAME AND DESCRIPTION .......... 8 o b 3 6 7
3 4 4 b 6 b
9 4 a 4 8 8
5.6001 - PUMP ASSY., RAW WATER
A PUMP ASSY. INCLUDES ITEMS IN
5.6010 THRU 5.6320 EXCEPT 5.6220.
7A.B 6122609 * PUMP ASSY.,2,346V53 ................... 111
7A.B 6116396 PUMP ASSY., 4,68VB3 .................... 1 1 111
7B 5137208 PUMP ASSY. BVB3 ....................... 111 111
5144197 PUMP ASSY., 483 ........................ 1
7B 56145578 PUMP ASSY., 234583 ..................... 1
186619 BOLT, 3/8"-16X1 1/8" (12.8001) ............ 2
454933 BOLT, 7/167-14X1 1/8" (12.9001) ........... 11 1
193221 BOLT, 7/16"-14X1 1/4” {12.9001) ........... 1 L3 U I R I Tty
179882 BOLT, 1/27-13X1 1/87 {12.8001) ............ 4 4
179884 BOLT, 1/2"-13X1 3/8" (12.9001) ............ 414 4|1 4} 4 4 1 4]|1474]|4
103321 LOCKWASHER, 3/87 (128200} .............. 2
103322 LOCKWASHER, 7/16” (129200} ............. LI I I
103323 LOCKWASHER, 1/2" (12.9200) .............. 41441444
102836 NUT, 3/8"-16{12.9120) .................... 2
* NOT SERVICED, COMPONENTS ARE
AVAILABLE; FOR COMPLETE
REPLACEMENT USE PUMP ASSY.
5145578,
5.6010 - HOUSING, RAW WATER PUMP DRIVE
7A.B 6108174 ADAPTOR, 2,3,46VE3 . ..... ............... 111 1
7AB 51935861 ADAPTOR, 4,68VE3 ....................... 11111 ]1 11131
5.6012 - GASKET, RAW WATER PUMP ADAPTOR
8A 5196613 GASKET, 2,3,46VB3 .................. ... 111 1
BB 5194567 GASKET. 468VE3 ........................ 1111 11]+1% 11111
5.6020 - HOUSING, RAW WATER PUMP |MPELLER
8AB 51965617 #BODY,2346V53 ......................... 1i1
BAB 5196411 BODY, 4,6,8v563 .. ... ... .. ............... LI O I I I A 1111 1]1
8A 5199017 BODY, 453 ............... ... i, 1
BAB 5199377 BODY, 23453 ......... .................. 1
BA.B 51935656 PLATE, WEAR4,68VB3 . ................... 11111 1111111
8A 5196763 PLATE, WEAR4-63 ........................ 1
5197697 PIN, 3/16"X5/16" DOWEL (12,9290} ......... 111111 11111
179816 BOLT, 5/167-18X3/4" (12.8001} ............ 3}3
186678 BOLT, 3/B"-16X1" (12.8001) ................ 616)6])6 6|]6)6]6
120382 LOCKWASHER, 3/8" (12.9200) .............. 3 |{ARj 6| 6 ) 6 ]AR 6 |[AR| 6} 6
# NOT SERVICED; FOR REPLACEMENT
USE 5199377 BODY, PLUS (1)
8920913 COVER, (1) 5199150 SEAL,
AND (1) 5199378 SPACER SEAL.
NOV., 1984 PAGE 1 OF 56000A
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5 3 MPC ENGINES DETROIT DIESEL
5.6000A RAW WATER PUMP

...................... TYPES ...
PART 3 4 4 5 5
LFIG ... NUMBER............. NAME AND DESCRIPTION .......... 8 0 5 3 5 7
3 4 4 5 5 5
9 4 8 4 8 8
5.6025 - RECONDITIONING KIT, RAW WATER
PUMP
5197225  RECONDITIONING KIT, 2,3,4,6V53 ........... AR| AR AR
5197224  RECONDITIONING KIT, 6,8V63 ... ........ AR|AR| AR AR|AR|AR| AR
5199850 RECONDITIONING KIT . ...\ voennennnn. AR
5.6035 - CAM, RAW WATER PUMP BODY OFFSET
8AB 5196696  CAM ASSY. 2,3,4,6V53 (INCLUDES
WEAR PLATE} - .. ooovenninina e 1|1 1
8B B193654  CAM,B.BVE3 . ........0o o, EERERE IERERE
8A B196899  CAM, 453 .. ... ... ..., 1
8AB 1010786 SCREW, #10-32X1/2" FIL. HD.
(12.9010) .. ov i 1] 1
101088 SCREW, #12-24X3/8" (12.9001) ............ 1
8B 114366 SCREW, 1/4°-20X1/2" FIL. HD.
(12.9010) oot e {11} 111141
5.6090 . COVER, RAW WATER PUMP
8A8 5196585  COVER 2,3,46VE3(END) .............. ..., 111
BAB 5193555 COVER, 4,6.8VE3(END) .........ccvuvenn... 11111 ]1 111]1]1
8A 5199147 COVER, 4-53 (END) ... ooovoniennenannnnn, 1
8A 8920913  COVER, 2,3,4-53 (END} .......ooovvuvnnn... 1
8AB 101075 SCREW,# 10-32X3/8" FIL. HD.
(1280100 ...t 6|6 6 6
8B 114366 SCREW, 1/4"-20X1/2" FiL. HD.
(129010) .. .. ... ... . 5 5|5
5.6100 - GASKET, RAW WATER PUMP COVER
8AB 5193662  GASKET.4,6,8V53 ........................ 11111 111}
BA 6193603  GASKET, 3,453 .........oovuenunennnnnin, 11 1 1
5.8120 - SHAFT, RAW WATER PUMP
8AB 65196615 SHAFT, 2,3,4,6V53 (BRONZE) ............... 1] 1 1
8AB B1976563  SHAFT, 2,3.4,6V53 (STAINLESS STEEL) ....... AR| AR
8AB 5193552 SHAFT, 4,6,8V53 (BRASS) .................. 1 1 1] 1
8B 5198405 SHAFT, 6VE3 (MONEL) .........ovnn. . 1] 1 101
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DETROIT DIESEL 3 MPC ENGINES
5.6000A RAW WATER PUMP o
..................... TYPES .o\,
PART 3 a 5 5 5
CFIG...NUMBER ............ NAME AND DESCRIPTION ......... 8 0 3 5 7
3 a 4 5 s 5
9 a 8 1 6 8
5.6120 - SHAFT, RAW WATER PUMP
(CONTD)
B199181  SHAFT. 883 .. ...\, 1
5.86130 - BEARING, RAW WATER PUMP
8A 964806 BEARING, 2,3,4,6V53 (N.D. 556504X12) ....... 1] 1 1
88 9654799 BEARING, 4.6,8V63 (N.D. 55606L12) ......... 111 1 IERRRE
5.6140 - RING, RAW WATER PUMP BEARING
RETAINER
8A 9416358  RING, 2.3.48VE3 . .. ..., 111 1
88 9415285  RING, 4.6.8V53 (LARGE) (2.7470) .. .......... 1] 1 1] 1
8B 5193669  RING, 4.6.8V53 {SMALL) ... .0vvvrvrnnnnnnn. RE 1 SERERE
5199400  RING. 463 . ..., ... ... .. oo 1
5199152  RING, 4-53 ..o 1
5.86160 - SEAL, RAW WATER PUMP BEARING
8A 5195019  SEAL 2,3.4.6VE3 . .....0vomnirannns, 1] 1 1 1
88 5195101  SEAL 4.6.8VB3 ... ....\o oo 1] 1 1 IEBREE
5.6170 - SEAL, RAW WATER PUMP SHAFT
8A 5193599  SEAL ASSY. 23,4.6V53 ............. . ..... 1] 1
8B 5198419 * SEAL ASSY. 4.8.8V53 ... .00 ovoorrrni, 1] 1 1 SERREE
5199150  SEAL 3,463 ... ......o oo 1 1
* INCLUDES ITEMS IN 5.6173 THRU
5.6178,
5.6173 - SEAT, RAW WATER PUMP SHAFT SEAL
8A 5193597  SEAT, 2,3,4,6V53 (SPACER) ................ 1]
5193685 i SEAT, 6.8V63 ... . ... 1
5198420 i SEAT ASSY, 4,8.8V53 . ..........ov il 1] 1 1 'IEEERE
# NOT SERVICED, FOR COMPLETE
REPLACEMENT USE 5198419,
5.6175 - RING, RAW WATER PUMP SHAFT SEAL
FRICTION
5193664 SEAL, 6,8VE3 (CARBON) . .................. 1 1 1 1 1 1 1
APRIL, 1981 PAGE 3 OF 5.6000A
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. .FIG

BA

8A
BB

8A
8a

8B
8B

BA

3 MPC E

PART

... NUMBER ....

5.6178 -

51936598
5193687

R -

65.8000A RAW WATER PUMP

........ NAME AND DESCRIPTION .. .......

RING, RAW WATER PUMP SHAFT SEAL

RING, 2,3,4,6VE3 ("0” SECTION) ...........,
RING, 8,8vV53 ("O" SECTION) ...............

51936868 3 RING, 6,8V53 (SQUARE SECTION} ...........

56178

5193583

5.6200 -
5196612
5183876

5.8220 -

5197227
5194860
51998851

5.86230 -

5193802
5196829

5193563
5198628

5.6320 -

5193576
120061
5161024

# NOT SERVICED. FOR COMPLETE
REPLACEMENT USE 5198419,

- SPRING, RAW WATER PUMP SHAFT

SEAL
WASHER, 6,BVB3 (MARCEL) ................

SLINGER, RAW WATER PUMP SHAFT

SLINGER, 2,3,486V63 .....................
SLINGER, 6,8VE3 ................cvvnnns,

REPLACEMENT KIT, RAW WATER PUMP
SEAL & IMPELLER

INCLUDES 5193553 OR 5193602
IMPELLER IN 5.6230, SEAL ASSY. IN
5.86170 GASKET IN 5.6100. KITS
5197227 AND 5194860 ALSO INCLUDE
SCREWS IN 5.6090 AND SEAL RING IN
5.6178.

REPLACEMENT KIT, 2,346V53 .............
REPLACEMENT KIT, 6,8v83 ................
REPLACEMENT KIT, 23453 ................

IMPLELLER. RAW WATER PUMP

PUMPS INCLUDE SYNTHETIC RUBBER
IMPELLER. FOR COLD WATER OPERATION
A NATURAL RUBBER IMPELLER IS
AVAILABLE.

IMPELLER, 2,3,4,6V53 (SYNTHETIC)
IMPELLER 2,3,4,6,8V53 (NATURAL)
(GREEN STRIPE) .......................
IMPELLER, 6,8V53 (SYNTHETIC) .. ...........
IMPELLER, 6,8V53 (NATURAL) (GREEN
STRIPE)

GEAR, RAW WATER PUMP DRIVE

GEAR, 2,3468V53 ... ...................
KEY, 5/32°X7/8” WOODRUFF {12.8350) ......
KEY, 6/32"X7/8" WOODRUFF {5.6230}
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PETROIT DIESEL 5 3 MPC ENGINES
5.6000A RAW WATER PUMP

..................... TYPES ......................
PART 3 4 S 5
FIG .. NUMBER ............ NAME AND DESCRIPTION ......... 8 +] - 3 5 7
3 4 4 5 s 5
9 4 -] 4 8 8
5.8320 - GEAR, RAW WATER PUMP DRIVE
(CONT'D)
88 103325 LOCKWASHER, 5/8° {12.8200).............. IR 1131 1]1
8B 1223686 NUT, 5/87-18 {12.8120) ............ . cvnn.. 111191 i1
5.6360 - GASKET, RAW WATER PUMP
5104508 GASKET, 2,346v53(1.5040)............... 111
* FIG. 8A OF 1.0000.
5.6380 - BRACKET, RAW WATER PUMP
MOUNTING
5144165 BRACKET, 453 .....................v.oy, 1
5144167 BRACKET, 4-53 .................c0ivun.n. 1
186619 BOLT, 3/8°-16X1 1/8" (12.9001%) ............ 3
186622 BOLT, 3/87-16X1 1/4° {12900 . ........... 2
186283 BOLT, 3/8"-16X3 1/27 (12.9001) . .. ......... 1
193221 BOLT, 7/16°-14X1 1/4" (12.9001) . .......... 1
5150230 WASHER, 3/8°X1 3/16” (3.4120) ........... 2
103321 LOCKWASHER, 3/8" {12.9200}.............. 5
103322 LOCKWASHER, 7/16" (129200} ............ 1
102635 NUT, 3/8"-16(12.9120) ................... 2
5.8410 - PLATE, RAW WATER PUMP DRIVE
8AB 5153449 * @ PLATE, 2,3,4,6V53 {21 TEETH)
(1.7630) ... ... e 111§
8A.8 6170460 PLATE, 2,34BV71 .. .................... Tty ] 1
8A.B 5131627 #DISC, 2,3,4,6,8VE3 (21 TEETHY .. ............ P11y 111
8B 5176474 BOLT(1.7630) . ............0 . 0vriuenn... 4 41414 4
5145092 BOLT, 3/8"-24X1.20° (125018) . ............ 4 41 4
5145091 BOLT, 3/87-24X1.38" {12.5015) . ............ 413 3 3 3
103321 LOCKWASHER, 3/8" (129200} ... ........... 4 4
9413633 NUT, 3/8%-24 SELF-LOCKING (12.9120) ....... 11. 1 1 1
5145431 NUT, 3/8°-24 JAM (12,4037} ............... 1 1
* THRU 2D-16010, 3D-13731,
40-17088, 6D-7119,
@ NOT SERVICED, USE 5131627 AND *
INCLUDE (1) 5143616 COUPLING.
# EFFECTIVE WITH 2D-16011, 3D-13732,
4D-17089, 6D-7120.
5.6413 - RETAINER, CAM OR BALANCER GEAR
8A 5122922 RETAINER (1.7207) .......... ... ... .. ... 1i1] 1
5122923 STUD(1.7633) . ... ... . i 1 1
51088386 STUD(1.7631) . ... .. ... i 1 1
APRIL, 1981 PAGE 5 OF §.6000A
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.-FIG ...

8A.B
8A.B

MPC

5.8413

1249286

5.6420 -
3292492

ENGINES

5.8000A RAW WATER PUMP

- RETAINER, CAM OR BALANCER GEAR

(CONT'D)
NUT, 3/8"-24 {12.9120)

COUPLING, RAW WATER PUMP DRIVE

* COUPLING, 2,3,4,6V53 (EXTERNAL GEAR,

23 TEETH) {1.7635)

6143816 3 COUPLING (EXTERNAL GEAR, 21 TEETH)

5.6600 -

51147786
5109938
51280886
8617473

8515841
113177
179828
179839
179847

103320
103321

5.6510 -

5116396

5.6600 -
5199401

{1.7838) ...
* NOT SERVICED; USE 5143818 AND
INCLUDE (1) 6131827 PLATE.
# EFFECTIVE WITH 2D-18011, 3D-13732,
4D-17089, 8D-7120,

CONNECTION, RAW WATER PUMP INLET

ELBOW, 4,6v63 (65377} ..................
ELBOW, BVE3 (85377)................ ...
ELBOW, 2,483 (88377 ...................
ELECTRODE ASSY., 2,3,4-53 (1 1/4*

ELECTRODE) (5.5010) ...................
ELECTRODE ASSY. 4,6,8V71 {INCLUDES

2 1/8* ELECTRODE) (8.5010) .. ...........
PLUG, 3/4” PIPE BRASS {12.8660)...........
BOLT, §/16"-18X2 1/2* (12.900Q1)
BOLT, 3/8"-16X1~ {12.9001)
BOLT, 3/8"-16X2" (12.8001) ...............
LOCKWASHER, 5/16" (12.9200)
LOCKWASHER, 3/8° (12.9200)

GASKET, RAW WATER PUMFP INLET
CONNECTION

GASKET, 4,6Vv63(55410)..................

CONE, RAW WATER PUMP CLUTCH
CONE, 4-53

APRIL, 1981 PAGE
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1 11111111
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DETROIT DIESEL 5§53 MPC ENGINES
5.6000A RAW WATER PUMP
..................... TYPES . ..ovee e
PART 3 3 a 5 5 5
LFIG .. NUMBER ............ NAME AND DESCRIPTION ......... 8 0 5 3 6 7
3 4 4 5 5 5
9 a 8 4 8 8
5.6610 - SHIELD, RAW WATER PUMP CLUTCH
5199402  SHIELD, 4-53 ..................coooiiiin. 1
5199410  SPRING, 453 .............oovviniinnnnnn. 1
5.6620 - PIN, RAW WATER PUMP BALL
465972 PIN, 3/16°X1 3/8" ROLL .................. 1
456481 PIN, 3/18°X1° ROLL .. ..o 1
5.6630 - KNOB, RAW WATER PUMP HANDLE
5199404  KNOB, PUMP HANDLE 463 .. .............. 1
5.6640 - HANDLE, RAW WATER PUMP CLUTCH
5199406  HANDLE 4-53 ..............oovvrvennii.. 1
5.6650 - PLUG, RAW WATER PUMP TUBE
BI99A07  PLUG ...t 1
5.6660 - SPRING, RAW WATER PUMP GUIDE
TUBE
51994086 SPRING, GUIDE 4-53 . .. ... ................ 1
5.6870 - TUBE, RAW WATER PUMP GUIDE
5199409 TUBE GUIDE4-83 ........................ 1
APRIL, 1981 PAGE 7 OF $5.68000A




DETROIT DIESEL

. .FIG

7A.B
7A.B
7A
7B

BA
8A,B
8A.B
8A
BA

8AB

8B
8A
8A

BAB
BA
8A
BA

PART
... NUMBER. .

5.6001

6115396
5145578
5144197
5107480
179882
179884
454933
193221

5.6000A RAW WATER PUMP

- PUMP ASSY., RAW WATER

A PUMP ASSY. INCLUDES ITEMS IN
5.6010 THRU 5.6320 EXCEPT 5.6220.

PUMP ASSY.,468V53 ....................
PUMP ASSY, 2,346V83 ...................
PUMP ASSY,, 353 ........................
PUMP ASSY,6,BV83 ......................
BOLY, 1/2*-13X1 1/8* (128001} ............
BOLT, 1/2"-13X1 3/8" (12.8001) ............
BOLT, 7/16"-14X1 1/8" (12,9001} ...........
BOLY, 7/16%-14X1 1747 {12.9001) ...........

5.6010 - HOUSING, RAW WATER PUMP DRIVE

5108174
61935561

ADAPTOR, 2,34,6V53 ... ..................
ADAPTOR, 46,8VE3 ... ....................

5.6012 - GASKET, RAW WATER PUMP ADAPTOR

5196513
51945667

GASKET, 2,34,6V63 ......................
GASKET, 468V563 ........................

5.6020 - HOUSING, RAW WATER PUMP IMPELLER

5199017
5196411
5199377
6193566
519567563
5197597
5195762
186678

120382

BODY,3-53 ......... .. .. ...
BODY, 23,46V83 ................ ... ...
BODY, 468V53 ..........................
PLATE, WEAR 4-B3 ........................
PLATE, WEAR3-53 ........................
PIN, 3/16"X5/16" DOWEL .................
PIN, DOWEL (5.6010} ......................
BOLT, 3/87-16X1" (128001) ................
LOCKWASHER, 3/8" (12.9200) ..............

5.86025 - RECONDITIONING KIT, RAW WATER

6197224
5199850

PUMP

RECONDITIONING KIT, 6,8v63 . .............
RECONDITIONING KIT, 2,3,4-63 .............

5.6035 - CAM, RAW WATER PUMP BODY OFFSET

5196695
5193654
5195899
1010786

101088

CAM ASSY., 2,3,4,6V53 (INCLUDES

WEARPLATE) ... ..o,
CAM, B,8VE3 ... oo,
CAM, 3863 . .. ...
SCREW, #10-32X1/2" FIL. HD.

(12.8010) ... ot
SCREW, #12-24 X 3/8" FIL. HD.

128010} ... e

5.86090 - COVER, RAW WATER PUMP

5193566
8920913
5199147
101076

COVER, 4,6,8V53 (END) ....................
COVER, 2,3,4-63 (END) ................ ... ..
COVER, 3-B3 .........ooovmiminniis
SCREW, #10-32 X 3/8~ FIL. HD.

(128010} ... ... o

NOV., 1984 PAGE
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..FIG .

8B

8A
8B

.. NUMBER

MPC

PART

5.6090

1143686

5.6100
5193562
5193603

5.6120
61966156
5193552
5199151

5.6130
954806
954799

65.6140

9416368
5193569
51998400
51991862
5.6160
5196019
5195101
5.6170
5198419

5199150
5199378

5.6173
5198420

NGINES

5.6000A RAW WATER PUMP

COVER, RAW WATER PUMP
(CONT'D)

SCREW, 1/4.20X1/2" FIL. HD.
(12.9010)

GASKET, RAW WATER PUMP COVER

GASKET, 4,6,8vV53
GASKET, 3,4,6VE3

SHAFT, RAW WATER PUMP

SHAFT, 2,3,4,6v53 (BRONZE)
SHAFT, 4,6,8V53 {BRASS)
SHAFT, 3-53

BEARING, RAW WATER PUMP

BEARING, 2,3,4,6VE3 (N.D. 55504X12)
BEARING, 4,8,8v53 (N.D. 55506L12)

RING, RAW WATER PUMP BEARING
RETAINER

RING, 2,346V53 .. .......................
RING, 4,6,8v63 (SMALL)
RING, 3-563
RING, 3-63

SEAL, RAW WATER PUMP BEARING
SEAL, 2346V53 . ... ... ...
SEAL, 4,6,8v63

SEAL, RAW WATER PUMP SHAFT

SEAL ASSY., 4,6,8v53
SEAL,34,6VB3 ........... ... .. oL,
SPACER, SEAL 2,34,6V-53 ... .............
* INCLUDES ITEMS IN 5.6173 THRU

5.6178.

SEAT, RAW WATER PUMP SHAFT SEAL
SEAT ASSY,, 4,6,8v53

NOV., 1984 PAGE
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PART

..FIG ... NUMBER.. ..

8A
88

8A

8B
8B

561756 -
5193684

5.6176 -
5193567

5.6178

5193563

5193667
5.6200 -

5193876

5.6220 -

51948860
5199861

5.6230 -

5193602
5193563

5.6320 -

51935676
5161024
103325
122366

DETROIT DIESEL

5.6000A RAW WATER PUMP

RING, RAW WATER PUMP SHAFT SEAL
FRICTION

SEAL, 6,BVE3 (CARBON) ...................

RING, RAW WATER PUMP SHAFT SEAL
RING, 6,8VE3 {"Q" SECTION) ................

- SPRING, RAW WATER PUMP SHAFT

SEAL

WASHER, 6,8VB3 (MARCEL) ................
WASHER (W/PUMP SHADT} ................

SLINGER, RAW WATER PUMP SHAFT
SLINGER, 6,8V53 ......... ... .. ..........

REPLACEMENT KIT, RAW WATER PUMP
SEAL AND IMPELLER

INCLUDES 51936563 OR 5193602
IMPELLER IN 5.6230, SEAL ASSY.IN
5.6170, AND GASKET IN 5.6100.

KITS 6197227 AND 5194860 ALSO
INCLUDE SCREWS IN 5.6090 AND SEAL
RING IN 5.6176.

REPLACEMENT KIT, 6,8v53
REPLACEMENT KiT, 2,3,4-53

IMPELLER, RAW WATER PUMP

PUMPS INCLUDE SYNTHETIC RUBBER
IMPELLER. FOR COLD WATER OPERATION
A NATURAL RUBBER IMPELLER IS
AVAILABLE.

IMPELLER, 2,3,4,6VE3 (SYNTHETIC)
IMPELLER, 6,8V53 (SYNTHETIC)

GEAR, RAW WATER PUMP DRIVE

GEAR, 2,3,468VE3 .......................
KEY, 6/32"X7/8" WOODRUFF {5.6230)
LOCKWASHER, 5/8" (12,9200)
NUT, 5/8"-18 (12.9120)

NOV., 1984 PAGE
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B

..FiG .

8AB

8AB

.. NUMBER

PART

5.6360
5122648

5.6410

5170450
5145092
5145091
9413533
5146431

5.6413
5108836

5.6420

6.6450
5140814

5.6500

65109936
5128086
56121043
6114776
8517473

8515841

113177
179828
179830
179839
179847
103320
103321

5.6610

5115395

NGINES
5.6000A  RAW WATER PUMP

GASKET, RAW WATER PUMP
GASKET, 2,3,4-53(1.5040) .................

PLATE, RAW WATER PUMP DRIVE

PLATE, 2,346VB3 . .. ....................
BOLT, 3/8"-24X1.20* {12.5Q15) .............
BOLT, 3/8"-24X1.38" (12.5015) .............
NUT, 3/87-24 SELF-LOCKING {12.9120} .......
NUT, 3/8"-24 JAM (12.4037) ...............

RETAINER, CAM OR BLANCER GEAR
STUD, 3/8*-24X1 3/4" (125015} ............

COUPLING. RAW WATER PUMP DRIVE

#+ EFFECTIVE WITH 2D-16011, 3D-13732,
4D-17089, 6D-7120.

SPACER, RAW WATER PUMP DRIVE
SPACER (12.B01B) ........... .............

CONNECTION, RAW WATER PUMP INLET
AT GEAR BOX

ELBOW, BVE3 (5.5377) ... veeeennn..,
ELBOW, 2,4-53(5.5377) ...................
ELBOW, 3,4.6VE3 {6.5377) .................
ELBOW, 6,8V53 (5.5377) ....... oo,
ELECTRODE ASSY., 2,3.4,6V63 {1 1/4"

ELECTRODE) {(5.5010)} .........coovuvn....
ELECTRODE ASSY., 4,6,8V63

{INCLUDES 2 1/8" ELECTRODE)

(BSOTO) ..ot eien e,
PLUG, 3/4" PIPE (12.8650) .................
BOLT, 5/16"-18X2 1/2" (12.9001) ...........
BOLT. 5/16"-18X3" {12.8001) ..............
BOLT, 3/8*-16X1* (12.9001) ................
BOLT, 3/8"-16X2" {12.9001) ................
LOCKWASHER, 5/16~ (12.9200) .............
LOCKWASHER, 3/8" (12.9200) ..............

GASKET, RAW WATER PUMP INLET
CONNECTION
GASKET(5.5410) .......oveununnrnnnnnn...

NOV., 1984 PAGE
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5| |8 8
9| 1] 8| |9
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DETROIT DIESEL

5.6000A RAW WATER PUMP
PART

NUMBER . ............ NAME AND DESCRIPTION ..........
5.6600 - CONE, RAW WATER PUMP CLUTCH

5199401 CONE, 3-B3 ... it i,
5.6610 - SHIELD, RAW WATER PUMP CLUTCH

5199402 SHIELD, 3-B3 ... ...t
5.6620 - PIN, RAW WATER PUMP ROLL

455972 PIN,3/16* X 13/8"ROLL ..................

455481 PIN, 3/16" X 1" ROLL .......oovneinnennnn..
5.6630 - KNOB, RAW WATER PUMP HANDLE

5199404 KNOB, PUMP HANDLE 3-53 ... ..............
5.6640 - HANDLE, RAW WATER PUMP CLUTCH

5199405 HANDLE, 353 ... . ...t
5.6650 - PLUG, RAW WATER PUMP TUBE

5199407 PLUG .ttt e
6.6660 - SPRING, RAW WATER PUMP GUIDE

TUBE

5199406 SPRING, GUIDE 363 .............. oo ...
6.6670 - TUBE, RAW WATER PUMP GUIDE

5199409 TUBE, GUIDE3-53 .............ccovvuunnn.
6.6680 - SPRING, RAW WATER PUMP HANDLE

5199410 SPRING

NOV., 1984 PAGE
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DETROIT DIESEL 5 3 MPC ENGINES
5.7000A  WATER FILTER

..................... TYPES ... ........ ...
PART 1 1 1 2 2 2
.FIG .. NUMBER ............ NAME AND DESCRIPTION ......... 2 7 9 1 3 6
1 1 2 2 2 2
5 8 o 2 5 8

6.7001 - FILTER ASSY. WATER

A FILTER ASSY. INCLUDES ITEMS IN
5.7013 THRU 5.7045.

SA.B 2338846 FILTER ASSY. (PERRY) ..................... 1 LN L O ¢ 1
9AB 5188110 FILTERASSY. . ........ ... it 11141 1
186629 BOLT, 5/16"-18X1°{12.9001) .............. 2
186654 BOLT, 5/16"-24X1 1/8" (12.8001) . ....... ... 2 21212212121 212]2
120393 WASHER, 5/16" (12,9190} ................. 2 2 2121212
103320 LOCKWASHER, 5/16" {12.9200) ............ 21212]2|212)212|212]2
114483 NUT, 5/167-24 (12,9120} .................. 2 2121212121 2]21212
5.7013 - BODY, WATER FILTER
9A 5194628 BODY . ..., 1 11131 v 1]t 1
9A 90330356 BODY ... e P11 1
9A 112878 PLUG, 1/4° PIPE BRASS (12.9550)........... 1 1T{1]1]1 1} 1
5145014 PLUG, 3/8" PIPE BRASS {12.9550)........... 111 1
5.7020 - ELEMENT, WATER FILTER
INCLUDES GASKET IN 5.7035.
9A 5199379 ELEMENT (4" DIA. X 3 3/16" L) . ............ 1 1T{11vj13111 1
9A 5199322 ELEMENT (4 7/8° DIA. X 3 3/16"L) ....... ... 1{11]1 1
5.7023 - PLATE. WATER FILTER SUMP
9A 5194613 PLATE ... e 1 L I T R I T I I BN O 1
9A 5199601 PLATE ..., ... i i, rp1] A 1
5.7026 - SPRING, WATER FILTER
9A 51946256 SPRING ........... ... ... ... . e 1111} 1 1
9A 2293485 SPRING ............ ... .., 1 111}y 11111 1
5.7034 - COVER. WATER FiLTER
9A 5194815 COVER ... ... .. .. . i, 1 11111111 1
9A 2453224 COVER ... ... . . i i 1111 1

5146014 PLUG, 3/8~ SQ. HD. (12.9550)
9A 2293482 BOLT ASSY. (WITH WASHER) ............... 2fz12¢y21212)2)2f(2)2})2}2

6§.7035 - GASKET, WATER FILTER COVER

9A 5197437 GASKET
9A 5197436 GASKET ... .. ... . e 111 1

APRIL, 1981 PAGE 1 OF S5.7000A
COPYRIGHT 1881 GENERAL MOTORS CORPORATION




..FIG ... NUMBER

SA
9A

9A
9A

5

MPC

PART

2293823
2293483
5.70456

51996800
5199601

ENGINES

5.7080 -

51268886
5109181
5128626
5128627
5128831
5108466
5128832
5108488
5109181
5176706
5113488
179822
179827
448587
179847
188283
103321

8.7090

5136293
5135293
5135293
51356293
5136293
5189498
31166861
1168332

142269

94322456

#* % % 4 W

5.7000A  WATER FILTER

PLATE, WATER FILTER LOWER

PLATE(ALUM)) .. ... ... el
PLATE(ALUMY ... . i

BRACKET, WATER FILTER MOUNTING

BRACKET ...... ... . e
BRACKET ... ... . i e
BRACKET(REAR) ... ......................
BRACKET {FRONT} ...........c.cniinen.. ..
BRACKET

BRACKET .. ..o
SPACER (8.3826)
SPACER{2.9410) . ... ..... ... ............
BOLT, 5/16"-18X1 1/2° (12.9001) . ... .......
BOLT. 5/16"-18X2 1/4” {(12.900%) ...........
BOLT, 5/16°-18X8 1/2" {12.9001)
BOLT, 3/8°-16X27 {(12.9001) ...............
BOLT, 5/8-.16X3 1/2* (12.9001)
LOCKWASHER, 3/8” {(12.9200)..............
* THRU 4D-4841 NOT SERVICED; USE

ITEMS MARKED @.
@ EFFECTIVE WITH 4D-4842,
+ OBSOLETE.

HOSE, WATER FILTER INLET

HOSE. 12 1/2" {_ X 5/8” I.D. (2.5060) ........
HOSE, 30 1/2° L X 5/8" |.D. (2.5060) ........
HOSE, 227 L X 5/8" 1.D.{2.5060) ...........
HOSE, 11 1/2" L X 5/8° I.D. (2.5060) ........
HOSE, 15" L. X 5/8" LD. (2.5080) ...........
HOSE (#10X36"L} ... ....................
VALVE, SHUTOFF (8.7100) .................
BUSHING, 3/8°X1/4” RED. (12.9570)
BUSHING, 1/2"X3/8" RED. (12.9570)
ELBOW, 5/16°-90 DEG. INV. FL. TUBE,
V4°PT.{12.9480) ....................

NOV., 1979 PAGE

1 1 1
2 7 9
1 1
5 8
1 1
11111
1 1
11111

1 1
2
1
1
2 2
4
2 2
2
AR AR
1 1 1
1
1
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DETROIT DIESEL

TYPES
2
1
2
2
141
111
1
1
1
1
212
111
1)1
11
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DETROIT DIESEL

WFIG ...

PART
NUMBER

5.7000A  WATER FILTER

5.7090 - HOSE, WATER FILTER INLET

111318
144128
3133163
9139801

5115097
5156484
5165244
103847
121207
120280
179818
181333
103320
114493

{CONTD)

ELBOW, 3/87-90 DEG. STREET (12.9590)......
ELBOW, 3/8° PIPE 90 DEG. (12,9800} ........
CONNECTOR, 3/8" HOSE (12.4088) ..........
CLAMP, 9/16°-1 1/16" DIA. HOSE

{12.9680) ...............0ciiiniinann.
COVER (AT CYLINDER BLOCK) {1.1080) .......
BRACKET, CLIP{7.1882) .. .................
CLIP{4.8040)................. St
DRAINCOCK, 1/47 (12.9510) .......... e
MIPPLE, 3/8°X1" PIPE (12.95680Q).............
TEE, 3/8" PIPE (12.96816) ..................
BOLT, 5/16°-18X3/4" (12.8001) ............
BOLT, 5/18".24X5/8" (12.9001) ............
LOCKWASHER, 5/16" (12.9200) ............
NUT, 5/18%24(12.9120) ..................
* STD. LENGTH HOSE: CUT TO LENGTH

SHOWN.

5.7100 . HOSE, WATER FILTER OUTLET

5129887
§129887
5129887
5129867
5129867
5129867
1903867
444042
118332
144045

5188740
1696838
5189292
5189294
5151108
1408571

* HOSE, #4 X 10 1/2° L (7.4078) ...... e

* HOSE, #4 X 30" L (7.4075) ................

* HOSE, #4 X 18" L (74078} . . ..............

* HOSE, #4 X 8" L (7.4078) . . .. .............

@ ¢ HOSE, 74 X 26 3/4" L (7. 4078) ...
* HOSE, #4 X 35" L {7.4078) ................
ELBOW, 1/4°-80 DEG. STREET {12.9590)
ELBOW, 3/8°-80 DEG. STREET (12.9590)
BUSHING, 3/8°X1/4” RED. (12.9670) ........
BUSHING, 1/2°X1/4* PIPE RED.

(T2.9870) ..o eee e i,
TEE(4.3001) ..o,
VALVE (1/4°P.T. SHUTOFF) (4.7001)
FITTING, 1/4"18 HOSE ... ......cvvrvnnnnns
FITTING, 1/2°20 HQSE . .. ... ... ... ...
CLIP{12.4095) .. ..........ccvvmee ]
CLIP(12.9630). ... ..o
@ THRU 40-4841.

* STD. LENGTH HOSE, CUT TO LENGTH

SHOWN.

NOV., 1979 PAGE
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MPC
TYPES
2 2
1 3
2 2
2 8
1111141
111 1] 1
212122
111
1
1
2|2
1
AR
1
1]
1
1§ 1
1
1] 1
1
A 1
141
11111} 1
111 1
1111211
111
1

e gy s |

Y

ENGINES




LWFIG L

9A
9A

9A

84
9A

9A
9A

9A

9A
9A
SA

QA
gA

MPC ENGINES

PART

NUMBER . ...

6.7001 -

2338846
5188110
100014
188506
103320
114493

5.7013 -
5194628
9033035
118536

112578
112304

5.7020 -

5199379
5199322
5.7023 -
5194613
5199601
5.7026 -
2293485

5.7034 -
5194615
2453224
2293482

5.7035 -

5197437
5197436

65.7000A  WATER FILTER

........ NAME AND DESCRIPTION .........

FILTER ASSY., WATER

A FILTER ASSY. INCLUDES ITEMS IN
5.7013 THRU 5.7045.

FILTER ASSY. (PERRY) ... ....0ovrrrnnnnn..
FILTER ASSY. . ..o iee e ieeeinn s
BOLT, 5/16°-24X1* (12.8001) ... ...........
BOLT, 5/16°-24X1 1/4° (12.9001} .. .........

LOCKWASHER, 5/16" (12.9200) ............
NUT, 65/16"-24 {12.9120)

800Y, WATER FILTER

DRAINCOCK, 3/87 {12.9610) ...............
PLUG, 1/4” PIPE BRASS {(12.9550)...........
PLUG, 3/8" PIPE BRASS (12.95650}. ..........
ELEMENT, WATER FILTER

INCLUDES GASKET iIN 5.7035.

ELEMENT (4" DIA. X 33/16" L} .............
ELEMENT (4 7/8" DIA. X 3 3/16°L) ..........

PLATE, WATER FILTER SUMP

SPRING, WATER FILTER
SPRING

COVER, WATER FILTER

COVER . ...
COVER ..... .. ... ... ... ... iiiiiuenn..

GASKET, WATER FILTER COVER

GASKET ... ... .
GASKET ... ... ...

APRIL, 1981 PAGE

3
0
3
2
1{1
2
2
2
111
1
1
111
1t
1
111
212
Tt
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2
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..Fl

‘BA
9A

9A
9A

o8
9B

9B
9B

9B

DETROIT DIESEL

PART

G ... NUMBER.....

5.7043 -

2293823
2293483

5.7045 -

5199600
5199601

6.7080 -

5139139
5139183
6147342
186829
179838
186612
186726
103321
103323

6.7081 -

5125837
5176882

5.7090 -

5189498
5123318
5147568
5147569
3116561
5169649
116332

111316

144128

8924217
3133163
9139801

5115097
616565464
5165244

65.7000A WATER FILTER

PLATE, WATER FILTER UPPER

PLATE, WATER FILTER LOWER

PLATE (ALUML) - oo ooeee e eeannn,
PLATE (ALUMLY « o v ovveeee et e

BRACKET, WATER FILTER MOUNTING

BRACKET ............. 0ot
BRACKET ............. ... iy,
BRACKET ...... ... ... .. i,
BOLT, 6/16"-18X1" {12.8001) ..............
BOLT, 3/87-16X7/8" (12.9001) ..............
BOLT, 3/8*-16X1 3/8” {12.001) ............
BOLT, 1/27-13X1 1/2" (12.9001) ............
LOCKWASHER, 3/8" {(12.9200) ..............
LOCKWASHER, 1/2" (128200} ..............

GASKET, WATER FILTER MOUNTING
BRACKET

GASKET(7.1595) ........... ... ... ..... ...
GASKET {4.4115) ............coviiiiien...

HOSE, WATER FILTER INLET

HOSE, #£10X36" L. oo,
HOSE, 47" LX13/32" 1.D.(4.4330) ...........
HOSE, #6X10" L. © oo,
HOSE, #6X11 1/2° L. {4.4329) ..............
VALVE, SHUTOFF (5.7100) ..................
VALVE, SHUTOFF (2.6008) ..................
BUSHING, 3/8°X1/4" RED. {12.9570) ........
ELBOW, 3/8".90 DEG. STREET

(12.9580) ....... .00,
ELBOW, 3/8" PIPE 90 DEG. (12.8600) ........
ELBOW, 3/8* TUBE 90 DEG. {12.9480} .......
CONNECTOR, 3/8" HOSE {12.4085) ..........
CLAMP, 9/16"-1 1/16" DIA. HOSE

(129660) .......ovvirnnrrnninnnnnn.
COVER (AT CYLINDER BLOCK) (1.1060) .......
BRACKET, CLIP {7.9582) ...........cvvvvn...
CUP(4.8040) .............o'iieeieinnnn.

NOV., 1984 PAGE

3 3 4
0 3 0
3 3
2 4
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1 1
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..FIG ... NUMBER

9B

5

3

MPC

PART

5.7090

121207
8924177
179818
181333
103320
120376

5.7100

5129867
5129867
5147572
5122663
8924175

8924217
116332

5186740
1695836
5169649
5189292
5189294
140571

* HOSE, #4X35" L. (7.4075)
* HOSE, #4X45 1/4" L. (7.4075)

ENGINES

6.7000A WATER FILTER

- HOSE, WATER FILTER INLET

{CONT'D)

NIPPLE, 3/8*X 1" PIPE (12.9560)
TEE, 3/8"-18 (12.9616) . ...................
BOLT, 5/16”-18X3/4" (12.9001)
BOLT, 5/16*-24X5/8" (12.9001)
LOCKWASHER, 5/16" (12.9200)
NUT, 5/16"-18 (12.9120)

- HOSE, WATER FILTER OUTLET

HOSE, #6X7 1/2" L. (2.5149}
ELBOW (5.3430) ........ooovmoenennnnn.s
ELBOW, 3/8“-80 DEG. STREET

(12.9590) ... .. ..ot
ELBOW, 3/8” TUBE 90 DEG. {12.9480)
BUSHING, 3/8"X1/4" RED. (12.9570)
TEE(4.3001) ...ooiinritneneiene i
VALVE (1/4"P.T. SHUTOFF)} {4.7001)
VALVE, SHUTOFF (2.5006)
FITTING, 1/4"-18 HOSE
FITTING, 1/2*.20 HOSE . ...........0o.oo.o..
CLIP, 1/2* TUBE 5/16" BOLT HOLE

(1296300 . ..ot e,
* STD. LENGTH HOSE, CUT TO LENGTH

SHOWN.

NOV_, 1984 PAGE
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1.0000

1.
10004

O T S T e S S I B e

18900

2000

.2000A
.3000

L3000A
30008

3000C

30000
AD00A
-500CA
50008
6000

7000

JFOQ0A
70008
.8QQ0

BOOOA

2.0000
2.1000A
2.10008
2.2000
2.2000A
2.30004A
2.3000A
2.40090
2.40004
2.80004
2 50004
2.80004A
2.6000B
2.7600A
2.8000A
2.8¢00
2.9000
2.3000A
2.5000A

2.0000
3.1000A
3.2000A
330000
3.3000C
3.4000
3.4000A
3.40008
3.50004

2.0000
4. 1000A

3

0008

4.1000C

4.
4.

&4

20004
3000A

AGO0A
5.
4,
4,

500G0A
82004
FANGA

A.80004A

5.6000

E.
5,

1000
1000A

£.2000A

8.

26008

5. 26000
£ 30004

GROUP NOMENCLATURE

ENGINE iless major assembiies]

Cylnder Blogh

Air Box Drains

Cylinder Meag

Engine Lifter Bracket

Crankshaft, Ol Seais and Stabiizers
Crankshatt Front Cowver

Vibraton Dampar

Crankshaft Pulley

Crankshaft Pulley Belt

Flywhaei

Flywhesl Housing

Fivwhee! Housing Adaptor
Connscting Rod and Pision
Camshatt and Gear Train

Balance Weight Cover

Accessory Drive

Valve Injector Operating Mechanism
Rocker Cover

FUEL SYSTEM

Fusl injector

Electronic injecter Controls

Fuel Pump

Fue! Pump Drain

Fuei Filter and Strainer

Fusei Fitter aad Strainer {Twin and Quad)
Fuel Manifold and/or Connections

Dusl Fuel System

Fuel Lines and Feel Cooler

Fus! Lines and Fuel Cooler {Twin and Quad}
Fuel Tank

Elgctric Governer

Mechanicel Governor

Hydraulic Governor

tnjertor Controls

Injector Condrols {Twin and Guad)
Throttle Controis

Throttie Controls {Twin and Quad}

AR SYSTEM

Air Cleaner and/or Adaptor

A Silencer

Aidr Intet Housing

Air fntake Maniiold

Blowar and Drive

Biower Drive Shafy

Bioer £nd Plate Cover

Turbacharger, Intercooier, and AHercooler

LUBRICATING SYSTEM

04 Pump

Gt Distribution System

(it Pressure Regulalor

OH Fiiver

Ol Filter Lines

Gl Conler and Marine Gear Lines
Ot Fiflar

Dipstick

Qi Pan

Vantiating System

COOLING BYSTEM

Frash Water Pump

Fresh Water Pump Cover

Water Dutler Manitold and/or Slbow
Fhernostat

Water Bypass Tube

Rediasor

5.0000 COOLING SYSTEM {CONT'DI
5.30008 Water Connections
§.4000A Fan
5.40008 Fan Shroud
5.5000A Heat Exchanger or Keel Gooling
5.6000A Raw Water Pump
5. 7000A Water Filter
6.0000 EXHAUST SYSTEM
6.1000A Exhaust Manifold and/or Connections
6.2000A Exhsust Muffier and/or Connections
7.00060 ELECTRICAL INSTRUMENTS
7.1000A Battery Charging Generator
7.2000A Battery Cables
7.20008 Automatic Starting
7.20008 Automatic Starting (Twin and Quad)
7.30004A Starting Motar
7.4000A instruments
7.4000A Instruments {Twin and Quad)
7.40008 Fachometer Drive
7.40008 Tachomater Drive {Twin and Quatl)
7.4000C Shutoff, Alarm and 0.5. Governor
7.4000C Shutoff, Alarm and 0.5, Governor [Twin and Quad)
7.5000A Power Generator
7.6000A Control Cabinet
7.6000A Control Cabinet {Twin and Cuad}
7.70004 Wiring Harness
7.8000A Air Heater
7.8000A Air Heater (Twin and Quad)
7.10000A  Hydraulic Governor Solenold
B.GOGO POWER TAKE-OFF
8.1000A Power Take-off and’or Clutch
B.1000A Power Take-off and/or Clutch {Twin and Quad]
B.3000A Torque Converter
B.3000A Torque Converter (Twin and Quad]
8.30048B Transmission Lines
9.0000 TRANSMISSION AND PROPULSION
3.1000A Hydraulic Marine Gear
9.1000A Hydraulic Marine Gear [Twin and Quad)
8.20004A fleverse and Reduction Gear {mechanical}
9.3000A Power Transfer Gear
9.3000A Powar Transfer Gear {Twin and Quad;
9.4000 Transmission — Highway
9.7000 Transmission— Of-highway
5.8000 Transmission— Hait Car
10.0000 SHEET METAL
1610004 Engine Hood
11.00008 ENGINE MOUNTING
1110004 Engine Mounting and Base
11.1000A Engine Mounting and Base {Twin and Quad)
12.00G0 MISCELLANEQUS
12.2000A 8ilge Pump
12.3000A VYacuum Pump
12.4000A Air Compressor
12.8000A Fydraidic Pump
12.6000A Gagoline Starter
12.60008B Air Starter
12.8000C Cold Weather Starting Ald
12.8000D Hydrauliec Starter
12.6000E Hydraulic Staner Accessofies
12.8000A Supplias
12.80008 Fabrication Materiai
12.8000C Miscellaneous Service Kits and Sets
12.8000D Miscelaneous Service Parts




DETROIT DIESEL

53 ENGINES

6.1010
Ab.lo?o 14B81A

FIG. 1A EXHAUST MANIFOLD (Center Outlet)

FIG. 1B EXHAUST MANIFOLD (End Qutlet)

Figs. 1A & 1B of 6.0000

© 1978 General Motors Corp.




DETROIT DIESEL

53 ENGINES

6.1020 61001 vusso  6.2085

FIG. 1C EXHAUST MANIFOLD (Water Cooled)

FIG. 10 EXHAUST MANIFQLD (Side Outlet)

Figs. 1C & 1D of 6.0000
OCT., 1978 © 1978 General Moters Corp.




DETROITDIESEL 53 ENGINES

FIG. 2A EXHAUST MUFFLER (6.2001)

Fig. 2A of 6.0000
0CT., 1978 © 1978 General Motors Corp.



53 ENGINES

62035 o2005
ITEM 4

6.2080—6.2090
ITEM 9

6.2070
ITEM 7

— 6.2085 4.2085
6.2085_ ITEM 12 TEM 13
ITEM 11

6.2090
TEM 17

6.2090
ITEM 19

6.2090
ITEM 20

ITEM 22
6.2100
ITEM 24
6.2100
g x»y}_ TEM 25
P24
5.2105 6.2105 62110 6.2112
ITEM 26 ITEM 27 ITEM 28 ITEM 29

FIG. 3A EXHAUST CONNECTIONS

Fig. 3A of 6.0000
OCT., 1978 ® 1978 General Motors Corp.




PETROIT DIESEL 53 MPC
8.1000A  EXHAUST MANIFOLD

ENGINES

..................... TYPES .. ........ ...
PART ' 1 1 1 1 1 1
LJFIG ... NUMBER ............ NAME AND DESCRIFTION ......... T2 (v]2|13j11311[|3]1
ei1]0j2|56|2]1)3|3}|3;8|3
9 1 8 2 4 7
6.1001 - MANIFOLD, EXHAUST
1A S116303 £ MANIFOLD, 283 ......................... 1
1A 5121174 MANIFOLD, 283 . ... .......... e 1
1A 5123734 #MANIFOLD, 283 ....................... L. 1
1D 5145048 MANIFOLD, 2-53 (WATER COOLED) .......... 1
1A 5123733 MANIFOLD, 283 ......................... 1
1A 5121098 @MANIFOLD, 2.63 ..... ................... 1
1D 8145201 MANIFOLD, 3,6VS3 (WATER COOLED) ........ 2
1A 5123710 * MANIFOLD, 3,6V53(5130330) .............. 2
1A 5123709 * MANIFOLD, 3-53 (5130329) ................ 1
18 5121087 = MANIFOLD, 4-53(5130240) ................ 1
10 5145049 MANIFOLD, 4,8V53 (WATER COOLED) ........ 1
18 5124377 ? MANIFOLD, 453 (5179382) ................ 1
18 1131786 PLUG, 1/8" PIPE SQ. HD. BR. {(12.9560) ....... 111 11141 1
1A 5145009 PLUG, 1/8° PIPE (12.9850) ................. 1
1A $121182 PLUG, 1/4" PIPE(2.4018) . ................. 4] 2 2
1A 5184360 WASHER, 18/16°Q.D. .................... 3 3 3 b B
1A,C 5104439 WASHER, 7/18° STUD (6.1001) ............. 514 8|5 4141|565
1AC 1278855 NUT, 7/18°-20{12.9120) . ................. 3:5]47318]85]3|8la]s]|3
# NOT SERVICED, USE 5123733; ON
UNITS WITHOUT SHUTDOWNS ALSO
INCLUDE (1) $121098 COVER, (1}
5113412 GASKET, (2) 186818 BOLTS,
{2) 103320 LOCKWASHERS, {2) 1
113175 PLUG.
@ NOT SERVICED, USE 5130329 WITH
MECHANICAL SHUTDOWN, 5130330
WITHOUT MECHANICAL SHUTDOWN,
ggo INCLUDE EXHAUST FLANGE TYPE
4.
* NOT SERVICED: USE PART NUMBER
SHOWN IN PARENTHESES PLUS
EXHAUST FLANGE TYPE 234 IN
6.2000A.
= NOT SERVICED; USE PART NUMBER
SHOWN IN PARENTHESES PLUS
EXHAUST FLANGE TYPE 243 IN
6.2000A.
? NOT SERVICED; USE PART NUMBER
SHOWN IN PARENTHESES PLUS
EXHAUST FLANGE TYPE 243 IN
6.2000A,
6.1010 - GASKET, EXHAUST MANIFOLD
1A.C 5116306 GASKET, 263 ...............ciivnnnn.. 1 i 1 111
1AC 5119006 GASKET. 4.8Vv63 . ........................ 1 1 1
1A.C 5116205 GASKET, 3.6V63 ......................... 1 2 211
6.1020 - STUD. EXHAUST MANIFOLD TO HEAD
1A.C 5112899 STUD, 3/16° X2 3/32° L .. .ooiviiiinnn .. 3|]5({4|3|8]5[{3/8]14d4]5]|3)|3
MARCH, 1981 PAGE 1 OF 6.1000A

COPYRIGHT 1981 GENERAL MOTORS CORPORATION



5§53 MPC ENGINES
8.1000A  EXHAUST MANIFOLD

DETROIT DIESEL

..................... TYPES ....... .. ... ...ovul...
PART 1 1 1 1 1
LFG ... NUMBER ..........., NAME AND DESCRIPTION ......... 1Ti1j211j21113(1[{3(1[(311
o}1]|0|2|65|2(1]|3}3|a3a|e]|3
9 1 8 2 4 7
8.1100 - PLATE, EXHAUST MANIFOLD COVER
1AB 5121098 PLATE ... ... .. i.ienriiiiiinnrnnnnnsns 1] 1
1A.8 186818 BOLT, 8/16"-18X5/8" (12.9001) ............ 212
8.1110 . GASKET, EXHAUST MANIFOLD COVER
PLATE
18 5t13412 GASKET (7.4510). .................c0vvn.. 171

MARCH, 1981 PAGE 2 OF 6.1000A
COPYRIGHT 1981 GENERAL MOTORS CORPORATION




DETROIT DIESEL §3 MPC ENGINES
8.1000A  EXHAUST MANIFOLD

..................... TYPES ... . e
PART 1 1 1 1 1 2
LAG . O NUMBER .. .......... NAME AND DESCRIPTION ......... 4|114|1|68|1f711|8]1]|0
11417166 |7]|9])8|9|9]2
2 2 L 8 o
6.1001 - MANIFOLD. EXHAUST
5125411 * MANIFOLD, 3.51(5198886) ................ 1
5129841 * MANIFOLD, 3-53(5148215) ................ 1
5109486 @ MANIFOLD, 3.8V53 (L BANK) (51988886} ...... 111
18 5124378 # MANIFOLD, 453{5130240) ................ 1
8128431 3 MANIFOLD, 4-53 (5100148) ................ 1
51286828 # MANIFOLD, 4.53 (5130304) ................ ]
18 51001486 MANIFOLD, 453 . ... .................... 1
18 5109094 % MA;IF:FOLD, 4-53 (5100146 AND SD-202
INT) ... e 1
5125411 @ MANIFOLD, 3,6VS3 (R. BANK)} (5198866)...... 1] 1
18 5128014 MANIFOLD, 3,8V83 ....................... 2 1
1B 113175 PLUG, 1/8" PIPE SQ. HD. BR. (12.9550) ....... 1111 IR RERER
180016 BOLT, 5/18